TERRAZZO-LAV

REPAIR PARTS

[o ]

—

[04]

}@ EEEEE L

w

3-STATION TERRAZZO

CORNER PEDESTAL ASSY

2| |

- .- I r ______________________
= m === |
! QD\ @
oy 29
©0© 0 00 . | @ iy
666660 | ﬂ ﬂ @ seSsemessees @
oAl : © S
|
1A [0390—640—001] 26" PEDESTAL ASSEMBLY— PALOMINO TAN | 9 |6145-270—001] VERTICAL BASIN SUPPORT ASSEMBLY
1B_[0390—645-001] 28" PEDESTAL ASSEMBLY— PALOMINO TAN | 10 | 6111—088—001 | TERRAZZO HARDWARE KIT
1C_[0390—665-001] 30°_PEDESTAL ASSEMBLY— PALOMINO TAN | 11 _|0112-003-000]1/4—20 x 3/4" HEX BUTTON HEAD SCREW
1D_|0930—655—001] 32" PEDESTAL ASSEMBLY— PALOMINO TAN | 12 |0401—008—000] O—RING
1E_[0390—660—001] 34" PEDESTAL ASSEMBLY— PALOMINO TAN | 13 [0112-007—000 ] 1/4—20 x 1/2" HEX BUTTON HEAD SCREW
2 |6154—253—199 | VALVE MOUNTING BRACKET 14 [0296—020—000] 5/32" HEX WRENCH
3 |6154—206—199 | BACK PANEL 15 _[0331—005-000] 1/4” FLAT WASHER
4 |6154—237-199| TOP_SUPPORT BRACKET 16_|2998—055—199| SPANNER KEY
5 |6154—213-199 | BOTTOM SUPPORT BRACKET 17 [0207—006-000] 1/2—13 x 1 HEX HEAD CAP SCREW
6 _|0316-008-000] 1/4—20 TINNERMAN NUT 18 [0332—010-000]1/2" FLAT WASHER
7A | 6153—640—001| RIGHT & LEFT LEG ASSY 26” RIM HEIGHT | 19 [0297—010-000] 5/64" HEX WRENCH
7B |6153—645—001| RIGHT & LEFT LEG ASSY 28" RIM HEIGHT | 20 |6154—250—199] WALL ANGLE_BRACKET
7C |6153—650—001| RIGHT & LEFT LEG ASSY 30" RIM HEIGHT | 21 |4905—015—199] TERRAZZO STRAINER
7D |6153—655—001| RIGHT & LEFT LEG ASSY 32” RIM HEIGHT | 22 |0152—002—000] #10-32 x 1/2" HEX HD CNTR REJECT
7E | 6153—660—001| RIGHT & LEFT LEG ASSY 34" RIM HEIGHT | 23 | 4921—003—001] TERRAZZO DRAIN ASSY 2" SLIP JOINT
BA |6154—540—199 | FRONT PANEL 26" RIM_HEIGHT 24 [4921-003-199] 2" _NPS DRAIN
8B _|6154—545—199 | FRONT PANEL 28" RIM_HEIGHT 25 [4921-002—-000] DRAIN NUT
8C_|6154—550—199 | FRONT PANEL 30" RIM_HEIGHT 26_{0435-002—000] GASKET
8D |6154—565—199 | FRONT PANEL 32" RIM_HEIGHT 27 |1822-172-199 [ 2" NPSL F_T0 1-1/2"_NPS M REDUCER
8E_|6154—560—199 | FRONT PANEL 34" RIM_HEIGHT 28 [4951-004—001| 4" x 1-1/2"_TAIL PIECE
[TEM| PART _NUMBER DESCRIPTION [TEM| PART_NUMBER DESCRIPTION
TITLE

3/32

@ ACORN ENGINEERING COMPANY
P.0. BOX 3527 INDUSTRY, CA. 91744
(626) 336—4561 FAX (626) 961—2200

HARDWARE-TERRAZZO CORNER LAV (3) STATION MODEL 3613

MANUFACTURE DATE

MARCH 1998
TO PRESENT

DATE ISSUED

05/31/01

DRAWING NUMBER

DATE REVISED

05/04/M11

9975-503-002




